
Rev. 05/2015 1 

TOWN OF CASTLE ROCK 

SERVICES AGREEMENT 

(WISE Local Infrastructure Design and Bid Phase Services) 

 

DATE: _________________________________________________________, 2015. 

 

PARTIES: TOWN OF CASTLE ROCK, a Colorado municipal corporation, 100 N. 

Wilcox Street, Castle Rock, Colorado 80104 (“Town”). 

 

BURNS & McDONNELL ENGINEERING COMPANY, INC., a Missouri 

corporation, 9785 Maroon Circle, Suite 400, Centennial, Colorado 80112 

(“Consultant”). 

 

RECITALS:  
 

A. The Town issued a Request for Proposals from qualified contractors with 

expertise in water distribution system infrastructure design and bid phase 

services. 

 

B. Consultant timely submitted its proposal. 
[...]
was responsible for putting together bids and schedules in the office. In the field he acted as a foreman observing and 
participating in the installation of linear pipe and an air stripper for chemical removal. 

Environmental  Technician,  Seneca Companies (IA)  
Derek was responsible for a myriad of jobs located across many locations in Iowa while working at Seneca Companies 
related to leaking underground storage tanks (LUSTs). He carried out a range of environmental compliance services 
including: Groundwater monitoring, removal of petroleum product, installation of various hydrologic equipment including 
monitoring wells, handled and analyzed soil samples, and assisted in the implementation of UST closure according to state 
regulations. 

 

EXHIBIT 1



 

   26 

GREG GARCIA 

CADD Design 

Greg is a civil designer with 19 years of 
experience. He specializes in civil engineering 
design and drafting using AutoCAD and Civil 3D 
software platforms. He has experience in roadway 
design, site development (commercial, industrial, 
and residential), water transmission and 
distribution mains, sanitary sewer design and rehabilitation, and both stormwater and drainage 
design. 

More specifically, Greg has extensive familiarity with a variety of water and sewer lines ranging 
from 8 to 42 inches and a variety of materials, including steel, DIP, PVC, & CIP. As a result, Greg has incorporated these 
designs to coincide and tie into adjacent wastewater treatment, water treatment, hypochlorite, pump station, and water storage 
facilities, including the previous Town of Castle Rock Plum Creek Water Purification Facility project. 

Plum Creek Water Purification Facil ity,  Town of Castle  Rock (CO) 
Civi l  Designer/CADD Technic ian.  
Greg served as Civil Designer/CADD Technician and was responsible for providing design and construction documents and 
plan/profiles for the new 4-MG facility, including building/road layout and grading, drainage/erosion control documents and 
surrounding roadway improvements. The PCWPF includes aeration, conventional pretreatment with high-rate inclined plate 
settlers, greensand filtration, MF/UF membranes, chloramine disinfection, clearwell, and high service pumping. 

Southern Water  Transmission Main – Phase II,  City of  Cheyenne – BOPU (WY) 
CADD Technic ian.  
Greg served as CADD Technician and was responsible for providing design and construction documents and plan/profiles for 
the planning, design, and construction management phases for approximately 11.5 miles of potable waterline ranging in size 
from 12-inches to 42-inches. The waterline is located in utility easements and within existing ROWs, and runs through both 
non-developed areas, county roads, and city streets.  

There are two crossings of I-80, one crossing of I-25, two railroad crossings, and multiple road crossings. Coordination and 
planning with outside agencies was critical to the project’s success and included reviews by the WYDOT, Laramie County, 
City of Cheyenne, Union Pacific Railroad, Burlington Northern Railroad, Unites States Fish and Wildlife, and USACE. 
 
Gillette Madison Water Supply Pipeline, Ci ty of Gil lette (WY) 
Civi l  Designer &  CADD Technic ian.  
Responsible for providing design and construction design documents for the Madison Formation Well Field, 52 miles of 36- 
and 42-inch transmission pipeline, a 23.5-MGD pump station, a 1-MG welded steel water storage tank, an onsite sodium 
hypochlorite disinfection generation facility, three miles of 18-inch diameter blending waterline, and a water-blending 
facility. 
 
 
 

6 YEARS WITH BURNS & MCDONNELL 

19 YEARS OF EXPERIENCE
 

EXHIBIT 1



GREG GARCIA 
(continued) 
 

   Greg Garcia 27 

Erie Raw Water Pipeline & Pump Station, Town of Erie (CO) 
CADD Technic ian.  
Greg served as CADD Technician and was responsible for providing design and construction documents and plan/profiles for 
more than 7.5 miles of 36-inch diameter transmission piping  and a 13-MGD pump station. The project required alternative 
waterline alignments and numerous bored crossings including the crossing of Boulder Creek, the Union Pacific Railroad, major 
streets, and ditches.  

Southern Transmission Main,  Cheyenne Board of Public  Uti l ities,  Cheyenne – BOPU (WY) 
Civi l  Designer /  CADD Technic ian  
Mr. Garcia served as the Civil Designer/CADD Technician of design and construction documents and plan/profiles for 22 miles of 
42 and 18, 16, and12 inch waterlines and appurtenances. 
 
Transmission Blending Line, City of Gil lette (WY) 
Civi l  Designer /  CADD Technic ian  
Mr. Garcia served as the Civil Designer/CADD Technician of design and construction documents and plan/profiles for 
approximately 6 miles of 18 inch waterlines and appurtenances. 
 
JCC Transmission Line, Ci ty of Riverton (WY) 
Civi l  Designer /  CADD Technic ian  
Mr. Garcia served as the Civil Designer/CADD Technician of design and construction documents and plan/profiles for 1 mile of 24 
inch waterline and appurtenances. 
 
Pressure Zone 4 Transmission Line, City of Riverton (WY) 
Civi l  Designer /  CADD Technic ian  
Mr. Garcia served as the Civil Designer/CADD Technician of design and construction documents and plan/profiles for 2.7 miles of 
16 inch waterline and appurtenances. 
 
PQ Wells Waterl ine, Arapahoe County Water and Wastewater  Authority (CO) 
Civi l  Designer /  CADD Technic ian  
Mr. Garcia served as the Civil Designer/CADD Technician of the installation of three 6 inch and two 8 inch waterlines, which 
included one 6 inch and one 8 inch crossing of Happy Canyon Creek. 
 
 

EXHIBIT 1



 

   28 

 
 

PAUL HUNTZINGER 

Civil/CADD Design 

Mr. Huntzinger serves as a Staff Environmental 
detailer in Burns & McDonnell’s Denver Regional 
Office.  He specializes in drafting and design 
using AutoCAD 2012 software and inspection. He 
has experience in Plumbing Design, Structural 
CAD, Architectural CAD, Mechanical CAD, 
Electrical CAD, and Process CAD.  Mr. 
Huntzinger has gained unique design experience 
through his work on the following projects:.    

Water Treatment Plant Improvements,  City of Longmont 
Longmont , Colorado  
Mr. Huntzinger served as the CADD Technician detailing construction documents for the Electrical, Plumbing, Structural, 
Architectural and HVAC for the Water Treatment Plant. 

Jackson Springs Water Treatment Plant, City of Rapid City 
Rapid Ci ty ,  South Dakota  
Mr. Huntzinger served as the Plumbing Designer /CADD Technician detailing construction documents for the Electrical, 
Plumbing, and HVAC for the Water Treatment Plant. 

Gillette Madison Pipeline Project,  Pine Ridge Disinfection Facil ity,  City of Rapid City 
Rapid Ci ty ,  South Dakota  
Mr. Huntzinger served as the Plumbing Designer/CADD Technician detailing construction documents for the Electrical, 
Plumbing, and HVAC for the Disinfection Facility. 

Riverton Water Supply Project Pumping Facil ities,  Ci ty of Riverton 
Riverton,  Wyoming 
Mr. Huntzinger served as the CADD Technician detailing construction documents for the Electrical, Plumbing, and HVAC 
for the Pumping Facilities. 

Plum Creek Water Purification Facil ity,  Town of Castle  Rock 
Castle Rock, Colorado  
Mr. Huntzinger served as the Plumbing Designer/CAD Technician detailing construction documents for the Electrical, 
Plumbing and HVAC of the Water Purification Facility Plant. 

2012 CIPP, South Adams County Water & Sanitation Distr ict 
South Adams County, Colorado  
Mr. Huntzinger served as the CAD Technician detailing civil construction documents for the CIPP Pipeline work.  

EDUCATION 
► A.A.S. Applied Science, Drafting 

Design Technology, Jefferson 
Technical College 
 

3 YEARS WITH BURNS & MCDONNELL 

24 YEARS OF EXPERIENCE
 

EXHIBIT 1



 

   29 

JASON SCHAEFER, PE 

Support Services 

Mr. Schaefer is a civil and environmental engineer 
with experience in planning, optimizing, 
troubleshooting, designing, and constructing 
conventional and advanced water treatment 
facilities. 

Jason has successfully performed a variety of 
projects, including water treatment evaluations, 
bench-scale testing, membrane pilot testing, 
advanced oxidation pilot testing, facility 

optimization studies, facility rehabilitations and expansions, in addition to 
designing pre-treatment processes, membrane filtration systems, granular 
media filtration, chemical storage/feed systems, and pumping facilities.  As 
a proven project manager and process designer, Jason has the tools and 
knowledge to make a project successful.   

Plum Creek Water Purification Facil ity  (4.0 MGD) (Design/Contract-Build), Town of Castle Rock 
Castle Rock, Colorado  
Project engineer for the Town of Castle Rock’s new 4.0 MGD Plum Creek Water Purification Facility (PCWPF).  This 
project was completed utilizing the design/contract-build project delivery method. 

The PCWPF includes aeration, conventional pretreatment with high-rate inclined plate settlers, greensand filtration, MF/UF 
membranes, chloramine disinfection, clearwell, and high service pumping. The PCWPF’s raw water is GWUDI with 
provisions for future use of a surface water supply.  The groundwater source contains high levels of iron and manganese 
thereby requiring the use of aeration and greensand filtration. Additional facility components include an administration 
building complete with a laboratory, control center, conference area, and maintenance area; chemical storage and feed for 
ferric chloride, potassium permanganate, sodium hypochlorite, aqueous ammonia, citric acid, caustic soda, and sodium 
bisulfite; and full site development including raw water piping, finished water, electric, natural gas, fiber optic 
communications, and storm water.  

Pressure Zone 3 Expansion,  City of Westminster  
Westminster,  Co lorado 
Process Engineer responsible for providing engineering design services and guidance to expand pressure zone 3 within the 
City of Westminster’s water distribution system. The overall project included an extensive alternative analysis to select the 
most desirable location and type of elevated storage tank, ground level water storage tanks, pump station, and water 
transmission lines.  Following the selection of the desired project, the team designed a new pump station, water transmission 
lines, new elevated storage tank, and ground level water storage tanks.   

Northridge 3.5-MG Tank & Pump Station, Ci ty of Westminster  
Westminster,  Co lorado 
Hydraulic and process engineer responsible for providing engineering design services and guidance for the Northridge Pump 
Station and 3.5 MG water storage tank.  The overall project included an extensive tank type alternative analysis and selection 

EDUCATION 
► BS, Civil and Environmental 

Engineering, South Dakota State 
University 

► MS, Environmental Engineering, 
South Dakota State University  

REGISTRATIONS  
► Professional Engineer: Colorado, 

Wyoming 

7 YEARS WITH BURNS & MCDONNELL 

7 YEARS OF EXPERIENCE
 

EXHIBIT 1



JASON SCHAEFER, PE 
 (continued) 
 

   Jason Schaefer, PE 30 

for steel tanks with four different roofs and three different concrete tanks.  A lifecycle cost analysis was also completed and 
the Type 3 pre-stress tank with a concrete dome was determined to have the lowest long-term cost.  The project team 
designed and constructed the new Type 3 pre-stress tank on an existing site with two other water storage tanks.  The project 
also included increasing the pumping capacity of the City’s existing Northridge Pump Station to a firm capacity of 15.5 
MGD. 

Dodd Water Treatment Plant Design-Build, Left Hand Water District  
Niwot, Colorado  
Lead Design Engineer responsible for providing engineering design services and guidance for the design-build project, which 
includes conventional pre-treatment with a mechanical rapid mixer, horizontal paddle flocculators, high-rate inclined plate 
settlers, MF/UF membranes, clearwell and high service pumping to increase capacity from an 8 MGD to 10 MGD with the 
capability to expand to 16 MGD.  Additional facility components included administration spaces such as a laboratory, control 
center; chemical storage and feed; and full site development for solids holding ponds, storm drainage, and raw water pipes. 

Wes Brown Water Treatment Plant Taste & Odor Conceptual  Study, Ci ty of Thornton 
Thornton,  Co lorado 
Project manager and engineer for the Taste & Odor Conceptual Study for the City of Thornton’s Wes Brown Water 
Treatment Plant.  The project included the optimization of their existing facility and an evaluation of potential new treatment 
options for the reduction of taste and odor causing Geosmin and 2-Methylisoborneol.  Optimization of their existing facility 
included conducting a series of jar tests to evaluate the effectiveness of current process in reducing taste and odor 
compounds.  The following chemicals were jar tested for taste & odor optimization: chlorine, three types of powder activated 
carbon, hydrochloric acid, and five types of coagulants.  The potential new technologies evaluated included ozone, 
UV/hydrogen peroxide, and granular activated carbon. 

Lynn R. Morgan Water Treatment Facil ity Taste & Odor Conceptual  Study, Town of Erie 
Erie ,  Co lorado 
Project manager and engineer for the Taste & Odor Conceptual Study for the Town of Erie’s Lynn R. Morgan Water 
Treatment Facility.  The project included the investigation of taste and odor reduction methods for implementation at the 
water treatment plant.  The technologies evaluated included chlorine, ozone, potassium permanganate, chlorine dioxide, 
granular activated carbon, powder activated carbon, and UV/hydrogen peroxide.  As a result of this study the Town installed 
a powder activated carbon feed system to reduce taste and odor compounds of their raw water. 

Lynn R. Morgan Water Treatment Facil ity Pressure Membrane Replacement, Town of Erie  
Erie ,  Co lorado 
Project manager and engineer for the Pressure Membrane Replacement for the Town of Erie’s Lynn R. Morgan Water 
Treatment Facility.  The project included the evaluation of multiple proposals for the replacement of the pressure membranes 
at the Lynn R. Morgan Water Treatment Plant.  Responsibilities included reviewing membrane proposals, coordinating with 
membrane manufacturers, evaluating alternatives, and providing recommendations to the Town.  As a result of the proposal 
evaluation, the Town proceeded with design-build contract with Burns & McDonnell to provide services to design, supply, 
and install the mechanical and electrical equipment necessary for incorporation of the new membranes into the overall 
treatment system.  The major equipment required for a fully functional system included blowers, air compressor, chemical 
feed systems, industrial PLC, and water quality instrumentation. 

EXHIBIT 1



 

   31 

KEVIN SPARROW, PE 

Support Services 

Mr. Sparrow has a strong background in electrical 
power and control system design from his work in 
water distribution facilities. His electrical design 
experience includes: facility power distribution, 
equipment layouts, electrical one-line diagrams, 
electrical three-line diagrams, electrical wiring 
diagrams, electrical schematics, lighting design, 
control system design, instrumentation, data 

acquisition, and test system design.  Design responsibilities have included 
development of electrical site plans, equipment plans and elevations, cable 
tray and conduit plans, power plans, grounding plans, electrical 
schematics, control schematics, wiring diagrams, interconnection 
diagrams, material lists, lighting layout, illumination studies, electrical load 
studies, electrical systems analysis, panel layouts, environmental controls, programmable logic controller (PLC) 
programming, loop drawings, conduit and conductor schedules, instrument lists, general electrical specifications, equipment 
specifications, equipment evaluation, equipment selection, and test sequence development from requirements.  Construction 
administration responsibilities have included subcontractor qualifications, bid documents, bid reviews, subcontractor 
selections, subcontractor bid walks, submittal reviews, responding to Change Order Requests (COR) and Requests For 
Information (RFI), start-up and commissioning, operations and maintenance manual review, as-built drawing development 
and review, and construction observation.  Fieldwork has also included front-end audit work at existing facilities. 

Belleview Pump Station, Denver Water Department*  
Denver ,  Co lorado 
Design Project Manager and Lead Electrical Engineer responsible for designing replacement medium-voltage motors and 
controllers at an existing treated water pump station.  Design project manager duties included project scheduling, budgeting, 
coordinating multi-disciplinary engineering design, coordinating trade shop work, initiating design review processes, 
preparing and administering procurement contracts, and construction management.  Electrical design included one 300 HP 
medium-voltage motor, one 900 HP medium-voltage motor, motor-pump coupling coordination, reduced-voltage 
autotransformer starters, instrumentation, control devices and control sequence, fitment of new motors to existing motor 
baseplates, fitment of new controllers to existing space, updates to existing Electrical Systems Analysis (load study, short 
circuit study, arc flash study), and temporary power to a portion of the medium-voltage lineup.  Responsible for the electrical 
design and physical layout including power plan drawings, elevation drawings, updating one-line diagram, instrumentation 
and control plans, control schematics, P&ID drawings, equipment specifications, reviewing bids and selecting suppliers, and 
reviewing submittals.   

 

EDUCATION 
► BS, Electrical Engineering, 

Colorado School of Mines  

REGISTRATIONS  
► Professional Engineer: Colorado 

1 YEARS WITH BURNS & MCDONNELL 

8 YEARS OF EXPERIENCE

 

EXHIBIT 1



KEVIN SPARROW, PE 
 (continued) 
 

   Kevin Sparrow, PE 32 

Electrical  Systems Analysis  Updates, Cat Reservoir Pump Station and Mil ler Reservoir Outlet Tower, Denver Water 
Department*  
Adams County/Commerce C ity,  Colorado 
Electrical Engineer for updating the electrical systems analysis studies after several projects added or modified equipment at 
the sites. Responsibilities included field data collection, electrical system modeling, load studies, short circuit studies, arc 
flash studies, and arc flash label procurement.  

North Complex Gravel  Pits Conversion to Reservoir Storage, Denver Water Department*  
Brighton, Colorado  
Electrical Engineer for conceptual design of the electrical service, electrical distribution, control, and instrumentation for 
conversion of a gravel pit complex to water storage reservoirs. Responsibilities included data collection, power utility 
coordination, conceptual design, infrastructure planning (electrical and SCADA), instrumentation planning, security 
planning, and conceptual site plan development.  

Tanabe Reservoir  Interconnect,  Tanabe Reservoir,  Denver Water Department*  
Brighton, Colorado  
Project Electrical Engineer providing design of the power distribution, control, and instrumentation systems for a raw water 
reservoir interconnection system. The completion of Tanabe Reservoir required an interconnection system to the reservoir 
complex water control system. The electrical design for the interconnect structure included power distribution, control 
coordination, and instrumentation.  

Reservoir Mixer Installation,  Cat Reservoir Pump Station and Mil ler Reservoir Outlet Tower, Denver Water 
Department*  
Adams County/Commerce C ity,  Colorado 
Project Electrical Engineer providing design of the power distribution, control, and instrumentation systems for two raw 
water reservoir mixers.  The reservoir mixers were installed to mitigate hydrogen sulfide gas creation which occurs at these 
reservoirs.  Design duties included equipment layout, power distribution, and control system.  Responsibilities included 
electrical design and layout, power plans, control plans, updating electrical one-line, vendor coordination, and construction 
observation. 

Valve Vault Rehabil i tation Projects,  Denver  Water  Department*  
Denver Metro , Co lorado 
Lead Electrical Engineer for designing the complete electrical and I&C systems for the rehabilitation of treated water valve 
vaults.  This annual project addresses multiple water valves requiring replacement and the appurtenant equipment in the valve 
vaults. Design activities included power distribution, valve control, environmental control, and instrumentation.  
Responsibilities included equipment layouts, power plans, grounding plans, lighting plans, instrumentation drawings, 
electrical one-lines, local utility coordination, control schematics, control panel design, and equipment specifications.  
Construction administration duties included submittal review, subcontractor management, construction observation, RFI and 
COR response, and as-built drawings. 

 

EXHIBIT 1



 

   33 

ANDY HUNDLEY, PE 

Support Services 

Mr. Hundley is a structural engineer at Burns and 
McDonnell.  His experience includes 19 years of 
structural design and analysis, primarily for 
municipalities and industrial clients.  It also 
includes two years of graduate study and research 
in the area of FRP reinforcement for concrete 
structures.  Primary responsibilities include the 
engineering design of concrete, masonry, and steel 

structures and substructures.  His experience includes: 

Dodd WTP Upgrade, Left Hand Water District  
Niwot, Colorado  
Structural engineering manager and architect for a pressure membrane 
expansion of the District’s existing Dodd WTP.  Completed the 
preliminary design and permitting for the project in 2007 The project 
included aeration, conventional pretreatment with high-rate inclined plate 
settlers, greensand filtration, MF/UF membranes, chloramine disinfection, clearwell, and high service pumping. Additional 
facility components include an administration building complete with a laboratory, control center, conference area, and 
maintenance area; chemical storage and feed for ferric chloride, potassium permanganate, sodium hypochlorite, aqueous 
ammonia, citric acid, caustic soda, and sodium bisulfite. 

Plum Creek Water Purification Facil ity,  Town of Castle  Rock 
Castle Rock, Colorado  
Structural engineering manager and architect for the Town of Castle Rock’s new 4.0 MGD Plum Creek Water Purification 
Facility (PCWPF).  This project is being completed utilizing the design/contract-build project delivery method.  The project 
included aeration, conventional pretreatment with high-rate inclined plate settlers, greensand filtration, MF/UF membranes, 
chloramine disinfection, clearwell, and high service pumping. Additional facility components include an administration 
building complete with a laboratory, control center, conference area, and maintenance area; chemical storage and feed for 
ferric chloride, potassium permanganate, sodium hypochlorite, aqueous ammonia, citric acid, caustic soda, and sodium 
bisulfite.  

Columbine WTP Submerged Membrane Retrofi t,  City of Thornton 
Thornton,  Co lorado 
Lead structural engineer and architect for the retrofit of submerged membrane cassettes in existing conventional filtration 
concrete basins.  Structural engineering included analysis of the existing facility with finite element analysis and modeling, 
recommendations on repair of existing concrete, demolition drawings on over 100 cubic yards of concrete, approximately 
100 new large diameter pipe penetrations in concrete, pipe support systems, recommendations on specialty coatings for 
concrete basin linings to resist chemical exposure due to CIP, rehab of existing floors, new platform design, and building 
code review.  The project also consisted of design of a new chemical storage building, a new cast-in-place concrete 3 MG 
clearwell, a new 60 MGD high service pump station, a warm equipment storage building, and a new admin building. 

 

EDUCATION 
► BS, Architectural Engineering, 

Structural Emphasis, University of 
Wyoming 

► MS, Civil Engineering, Structural 
Emphasis, University of Wyoming 

REGISTRATIONS  
► Professional Engineer: Colorado, 

Wyoming, South Dakota, Indiana 

19 YEARS WITH BURNS & MCDONNELL 

19 YEARS OF EXPERIENCE
 

EXHIBIT 1



ANDY HUNDLEY, PE 
(continued) 
 

   Andy Hundley, PE 34 

Moffat Water Treatment Plant Submerged Membrane Feasibil ity Study, Denver  Water   
Denver ,  Co lorado 
Project Engineer providing existing concrete basin condition assessment, repair recommendations, and structural feasibility 
analysis.  The study involved modeling and analyzing existing concrete basins to determine feasibility of a retrofit that 
included heavy modifications  

Water Treatment Plant Condition Assessments,  City of Longmont 
Longmont , Colorado  
Structural assessments were completed for the City’s existing Wade-Gaddis WTP and for other miscellaneous structures 
owned by the utility.  The WTP assessment included checking the design of the plant and making recommendations based on 
the structural analysis and visual inspection. 

Donkey Creek Pump Station,  Sodium Hypo Generation Building, and Pine Ridge Tank,  City of  Gil lette  
Gi l lette ,  Wyoming  
Lead structural engineer and architect for the design of a new pump station, tank, and on-site sodium hypochlorite generation 
facility for the Madison Pipeline and Water Supply Project.  

5MG Buffalo Ridge Tank Repair Project,  City of Cheyenne BOPU 
Cheyenne, Wyoming 
Project manager and lead structural engineer for the design of repairs on an existing 5 MG steel water storage tank.  The 
project included repair of roof top access and recoating the interior and exterior of the tank. 

Membrane Fi ltration Water Treatment Facil ities,  City of Rapid City 
Rapid Ci ty ,  South Dakota   
Lead structural engineer and architect for the preliminary design of two new submerged membrane water treatment plants 
consisting of new submerged membrane basins, pretreatment facilities, clearwells, and chemical storage facilities. 

Water Supply Project and 2 MG Water Tank, City of Riverton 
Riverton,  Wyoming 
Lead structural engineer for the design of a new 2 MG concrete water storage tank and two associated pump stations and well 
house.   

Dodd WTP Membrane Retrofi t Permitting, Left Hand Water District  
Longmont , Colorado  
Lead structural engineer and architect for the preliminary design and 1041 permitting of a retrofit of pressure membrane 
filtration and new pretreatment/chemical storage building addition for the Dodd Water Treatment Facility. 

Chambers Reservoir Pump Station, Arapahoe County Water and Wastewater  Authority 
Lead structural engineer and architect for the final design of the new Chambers Reservoir irrigation pump station building 
and 30 foot deep wetwell structure.  The structure housed room for 4 vertical turbine pumps, bridge crane, chemical storage, 
and MCC room.  

EXHIBIT 1



 

   35 

CLINT MADSEN, PE 

Quality Control Reviewer 

Clint is a civil and environmental engineer with 
more than 20 years of experience where he has 
performed design, analysis, inspection, site 
investigation, sampling, and operations for a 
variety of water infrastructure projects throughout 
the Front Range and the Rocky Mountain Region.  

Having worked on both the contractor and 
consulting engineering side, Clint is intimately 

familiar with the intricacies that go into pipeline projects and as the Lead 
Quality Control Reviewer, he will be able to provide a thorough review of 
the plans for quality assurance, control, and constructability.  

Regional Water Supply System, City of Gil lette (WY) 
Project Engineer & Resident  Project Representat ive.  
Clint served as Project Engineer and Resident Project Representative and was responsible for providing design services, 